Caterpillar assembly #3714780 drawings for  773G LRC Truck.
* Last version maybe changed.
123

Steering System Assembly 371-4780 Lines GP-STEERING(Caterpillar 773G LRC truck)

Part NO. 371-4780
Name Lines GP-STEERING
Section Steering System
Modifier -
SNP T5W IESCN SEBP60060668
Updated 2018-10-05
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

KPM Parts have excellent quality Guarantee.

CAT 773G LRC Steering System 371-4780 Assembly

371-4780 Lines GP-STEERING , S/N T5W113-UP, Part OF 334-2886 Hydraulic AR, Type 3
Model: Caterpillar 773G LRC
Catalog: Truck
Section: Steering System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
3 2 8C-3451 8C-3451 CAP-DUST HYDRAULIC OIL 1 N
3 4 5P-1293 5P-1293 Hose 18.5-CM E N
3 6V-3965 6V-3965 Fitting QUICK DISCONNECT 1 N
3 7 173-0159 173-0159 Filter GP-OIL ULTRA High EFFICIENCY)(STEERING Pump Case DRAIN Y 1 N
3 8T-3490 8T-3490 NUT-WELD M10X1.5-THD M 2 N
1,2,3 141 7X-7729 7X-7729 Washer 11X25X3-MM THK 12 N
2 8T-4133 8T-4133 Nut M10X1.5-THD M 4 N
1,3 151 8T-4195 8T-4195 Bolt M10X1.5X30-MM M 8 N
1 9R-9866 9R-9866 BOSS-THREADED M10X1.5-THD M 2 N
2 78 133-6934 133-6934 Spacer 11X20X25-MM THK C 1 N
3 9S-4191 9S-4191 Plug 9/16-18-THD 1 N
1 163 9S-4185 9S-4185 Plug 3/4-16-THD 1 N
2,3 88 180-3998 180-3998 Stud M10X1.5X55-MM M 2 N
3 93 189-8772 189-8772 Spacer 11X16X35-MM THK 1 N
1 90 198-4777 198-4777 WASHER-HARD 11X25X10-MM THK 4 N
1,3 102 268-4779 268-4779 STUD-TAPERLOCK M10X1.5X95-MM M 3 N
2 98 278-8316 278-8316 STUD-TAPERLOCK M10X1.5-6 THD 2 N
3 107 311-8803 311-8803 Spacer 10.5X19X85.5-MM THK 1 N
3 122 159-7482 159-7482 Sleeve 11.1X15.9X38.5-MM THK 2 N
3 122 4S-1962 4S-1962 Clip LOOP 2 N
1 125 5P-1076 5P-1076 WASHER-HARD 13.5X30X4-MM THK 6 N
2 129 5P-7466 5P-7466 Clip SLOT 4 N
2 130 5P-7467 5P-7467 Clip TAB 4 N
1 131 5P-7468 5P-7468 Clip SLOT 1 N
1 132 5P-7469 5P-7469 Clip TAB 1 N
3 134 5P-9297 5P-9297 Clip LOOP 1 N
3 135 6D-4246 6D-4246 Clip LOOP 2 N
1 136 6V-0545 6V-0545 Grommet 52-MM OD 1 N
3 139 7D-7233 7D-7233 Clip LOOP 1 N
3 140 7X-2551 7X-2551 Bolt M12X1.75X200-MM M 3 N
3 151 8T-1889 8T-1889 Clip SLOT 2 N
3 152 8T-1890 8T-1890 Clip TAB 2 N
1,2,3 142 8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK 38 N
1,3 143 8T-4136 8T-4136 Bolt M10X1.5X25-MM M 11 N
1,3 144 8T-4137 8T-4137 Bolt M10X1.5X20-MM M 5 N
1 145 8T-4139 8T-4139 Bolt M12X1.75X30-MM M 6 N
1,2 146 8T-4172 8T-4172 Bolt M10X1.5X80-MM CM 2 N
3 147 8T-4178 8T-4178 Bolt M10X1.5X90-MM M 2 N
3 149 8T-4184 8T-4184 Bolt M12X1.75X45-MM M 4 N
2 161 8T-4186 8T-4186 Bolt M10X1.5X40-MM M 2 N
1,3 152 8T-4196 8T-4196 Bolt M10X1.5X35-MM M 2 N
3 153 8T-4200 8T-4200 Bolt M8X1.25X16-MM M 4 N
3 154 8T-4223 8T-4223 WASHER-HARD 13.5X25.5X3-MM THK 7 N
3 155 8T-4224 8T-4224 WASHER-HARD 8.8X16X2-MM THK 4 N
2 158 8T-6466 8T-6466 Bolt M10X1.5X60-MM M 1 N
3 159 8T-6685 8T-6685 Bolt M10X1.5X110-MM M 1 N
3 161 9M-8406 9M-8406 Clip LOOP 1 N
3 162 9P-2495 9P-2495 Spacer 12.52X17.14X67-MM THK 2 N
1 165B 315-8639 315-8639 Sleeve 56-CM E N
1,2,3 114 344-5675 344-5675 Nut M10X1.5-THD M 16 N
3 157 8T-5005 8T-5005 Bolt M10X1.5X70-MM M 4 N
3 80 144-8344 144-8344 Spacer 11X19X20-MM THK 1 N
3 148 8T-4182 8T-4182 Bolt M10X1.5X45-MM M 1 N
2 160 8T-9101 8T-9101 Bolt 3/8-16X2.75-IN 1 N
2 150 8T-4185 8T-4185 Bolt M10X1.5X50-MM M 1 N
2 104 2M-8545 2M-8545 Spacer 1.56-IN THK 1 N
3 118 3H-3244 3H-3244 Spacer 12.52X17.14X57-MM THK 6 N
1,2 105 309-1905 309-1905 STUD-TAPERLOCK M10X1.5X100-MM M 3 N
3 102 288-7158 288-7158 Stud M10X1.5X125-MM M 1 N
1 74 485-1366 485-1366 Filter GP-OIL WITH MOUNTING Y 1 N
2 110 323-2262 323-2262 Spacer 11.1X15.9X38.5-MM THK 2 N
2 127 5P-7464 5P-7464 Clip SLOT 2 N
2 128 5P-7465 5P-7465 Clip TAB 2 N
2 138 6V-7359 6V-7359 Grommet 25-MM ID, 37-MM OD 2 N
2 166 199-7854 199-7854 Spacer 11.8X20X45-MM THK C 1 N
S: T5W / T5W (1 ~ 99999)
: (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) C: Change From Previous Type E: Order BY The Centimeter I: Refer TO Hydraulic Information System M: Metric Part Y: Separate Illustration

*Assembly 371-4780 Lines GP-STEERING Suitable for 773G LRC Truck Steering System
*Original 371-4780 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 371-4780 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

KPM Parts have professional services.

KPM Parts global.